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Details as supplie.l by customer
Customer : Cheung hing Foundry (HK) Limited

Address : 299 Pak Sha Tseen, Kung UM Road, Yuen Long, N.T.

Job title : --
Sample descriptian :-
Sample L.Dw; --
Nominal size (2N) : 160'x 169

Customer's ref. no. : --

Contract no. : =
Ay,
Brand : CHF*®

Type': StzmlzssiSteel SS316 Reducing Coupling (Single Screw)
Maaufaswurer : Cheang Hing Foundry (HK) Limited

Laboratory test results
Date sample received : 0/"Decemuer 2020
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[ ate of tevt:. 19 December 2020
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Remarks : 1. Testresult relates ‘o specimens tested.

2. Test result conrplic's with Cl. 4.7.5 of BS EN'@77 : 1999 + £.1 :2006.
(efiact ol teasurzment uncertainty has notheen teken into /icccunt).
3.sReducltiig.conrling is used for connecting BS EN 87 /"and/undsrground pipeline products.

4. Country of origin : China.
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